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11800P CONTROL BOX
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DESCRIPTION PART NO.
1 Control Board (for use with all VOItagES). . . . ... oo 000008309

a. 8 amp Ceramic Fuse —Mounted on Control Board . ........ ... ... . . i e i 000009181

b, Battery CR-2032. . . . o
2 Contactor

a. 208-230V/B0 Hz/Aph. . . o e 20-0908-9

b. 208-230V/60 Hz/3Ph. . . . .o 20-0661-9

C. 230V 50 Hz Lph . .o 000010003
3 PTCR ComMPreSSOr Starer . . . e e e e 85-0491-3
4 Compressor Run Capacitor

a. 208-230V/60 HzZ/IPh) . . . oo 000005488

b. 208-230V/50 HzZ/Iph) . . oo 000005488
5 Refrigeration Service Valve Assembly . ... ... .. . 83-7325-3 & 83-7326-3
6 Manifold Strainer . . ... . 82-5357-9

A. BraCKet . . .. 605857-1
7 High Pressure Cut-out (AUtO RESE). . . . ..o e e 20-0124-3
8 Fan Cycling Control . ... .o e 20-0127-3
Miscellaneous — Brackets, Screws, etc.
9 CONtrOl BOX. . . o 000008279
10 CoNtrol BOX COVEE . . .ttt it et e e e e e e e e e e e e e e e e e 000007574
11  Control Board Mounting Bracket . . .. ... ... . e 000007564
12 Control Board MouNting SUPPOIS . . .ottt e et e e e e e 43-0225-3
13 PTCR Compressor Starter Mounting Bracket. . . .. ... ... . e 85-0495-3
14 Capacitor Mounting Bracket. . . . ... .. e e 603313-1
15  Screws, #10-24 X .50 GroUNd. . . . .. .ottt e 52-0216-9

A, StAr WaSher . . o 55-7320-9
16 Screw, #10-24 X .50 . . ..ot 52-0206-9
17  LOCKWASNEIS . .o 55-7320-9
18 Control Box Bushings

A Large (L) . . ot e e 25-0001-9

B, SMall () . . . e 25-0140-9
19 Control Box Wiring Harness (Not shown)

Q. 23076071 . . o 000007752

D, 23076073 . . 20-0897-9

C. 230 50 L . oo 000007753

. 46076073 . . . e 000008020
20 Compressor Compartment Wiring Harness (Not shown)

A. AI-CO0IEA . . o 000008257

b, Water-cooled . . ... ... 000008258

C. REMOLE-COOIB . . . . o 000008259
21 Electrical Noise Filter Wiring Harness

A. AB0/B0/3 . . o 000005500
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11800P EVAPORATOR COMPARTMENT - COMMON COMPONENTS
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DESCRIPTION PART NO.
1 Evaporator Assembly
A. DiIce CUDE . .
b. Half Dice CUbE . . ...
C. Regular CUDE . ...
2 Water Pump
A. 230V/60 Hz /8P H . . 82-5270-9
D, 230 50/ . . e 000000259
3 Water Level Probe. . .. e 000007052
a. Wire, control box to probe (NOt ShOWN). . . . ... 000007724
D, HOIOEr . 000007053
c. Screw (Mount Water Level Probe Holder) . ... ... . 52-0209-9
4 Ice Thickness Control Probe. . . ... .. 000008660
5 Splash Shield Assembly . . ...
6 Ice Damper ASSEMDIY. . . . . 000008110
7 Magnetic Bin SWIlCN . . . ... e 000007888
. WINNG HaMESS . . . .o e 000007410
8 Water Distribution Tube Assembly . . ... . 76-0319-3
a. O-Rings (Back of Distribution ASSembIy) . . .. ... 50-0464-9
9 WWater TrOUGN . .o 000009112
10 FOo0dzone Seal Panel . . .. ... 000008253
11  Evaporator Top Filler Panel . . ... ... 000008805
a. Stainless Steel Clamp . . . ... o 606333-9
D, ClamD SCrEW. . . o o 52-0209-9
12 Evaporator Top Frame ASSembly . . . ... oo
13 Evaporator Bottom Frame ASsembly . . .. ...
14 LCD DiSPIaY . . .ottt 000006728
15 Touch Pad wWith HOUSING . . . . ..ot e e e e e e e e e 000007926
16 LCD Wiring Harness (NOt ShOWN). . . . ... o e e e 000007737
17 Touch Pad/Housing Mounting Bracket . . . . ... ... 000008091
Miscellaneous — Brackets, Screws, etc.
18 Screw, (Water Distribution Tube Mounting) Each. . ... ... .. .. 50-0479-9
A, O RING. . oo
50-0462-9
19 Screw, #12-16 x .687 Used to Mount Evaporator (Each) . ....... .. .. .. 50-0461-9
20  Water PUmp Base O-RiNg . .. ..ottt 50-0465-9
21 Water Pump Outlet O-RING. . . . ..ot e 50-0467-9
22 SUPPOIT BraCKet . . oo 000008710
23 Angled SUppOort Bracket . . . ... . 000008712
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11800P REFRIGERATION COMPARTMENT — COMMON PARTS

DESCRIPTION

1

10

11

Compressor

a. 208-230V/60Hz/APh........................
b. 208-230V/60Hz/3Ph ........................
C. 230V/50HzZ/APh. ... ...
d. 460V/I60Hz/3Ph......... ... .. .. ... .. ...
e. MoldedPlug ............. ...,

Water Dump Valve (with bracket)

a. Dump Valve, 208-230V/50-60Hz . . .............
b. MountingBracket .............. .. ... ... ....
c. Dump Valve Tubing 3.25inches ................

Harvest Valve

a. Harvest Valve Including 208/230V 50/60 Hz Electrical Coil . . ... ... .t e e e

b. Harvest Valve 208/230V Coil Only Danfoss . .. .. ..

Water Inlet Valve
a. Water Inlet Valve Including 208-230V/50-60 Hz Coil

b. Water Inlet Valve Bracket ... ..................
ExpansionValve ......... ... ... ... . . . ...
a. Expansion Valve Body Insulation Boot . ..........
b. Expansion Valve Bulb Insulation Boot. ... ........
Thermistors with Spring Clips ...................

Air Assist

a. 230V withbrackets ........... ... ... ... ... ...
b. Manifold Tee (Air Pump Tubing Outlet)...........
C. Bracket........ ... ...
d. Nozzle. ... ...
Luminlce. . ...
a. LuminlceBulb.......... ... ... ... L
b. Luminlce WiringHarness .....................
c. Bulkhead Fitting 2.25". .. ........ ... ... .. ...
d. Bulkhead Fitting 2.75". . ... ... ... ... ... ...

Insulated Tube (vinyl tubing from distribution tube to water pump & dumpvalve). .. ....... ... ... . . ..

a. Clamp0.859/0.9891ID.............ccivie.n.
b. Clamp0.799/0.8991ID........................
Vinyl Tubing 0.625 ID (dump valve to drain adapter). . .
a. Insulation......... ... .. ... i
b. Clamp ... ...
Heat Exchanger. .. ............ ..

Miscellaneous — Brackets, Screws, etc.

12

13
14
15
16

17
18
19

Water Inlet Wing Adapter. . .......... .. ... .. ....
a. Adapter PlasticFitting. . ......................
Water Inlet Valve Tubing .. .......................
Connector Water InletValve .. ....................
Water Drain Wing Adapter. . ......................

Compressor Mounting

a. Base .......... .. ...
b. RubberGrommet ...........................

e NUut..... ...
Clamp, Expansion Valve Bulb . ... .................
CopperBulbStrap. . ....... . .. . i
Screw, #10-24Xx .50. .. ... ..
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PART NO.

000008445
000008446
000008447
000008448
000005176

000001768
605845-9
44-2038-3

000007017
000005157

000007966
000008582
76-0225-3
40-1329-9
000002719
000008310

000007223
40-1173-9
000006489
30-0145-3
K00434
K00425
000007409
000007990
000008269
000003409
56-5060-9
56-5070-9
000001382
603883-1
56-5070-9
000009316

87-0609-3
13-6096-1
40-1043-9
13-6098-9
87-0613-3

606590-9

t 85-0306-9
85-0394-9
50-0481-9
50-0482-9
56-5052-9
30-0050-3
52-0206-9



11800 REFRIGERATION COMPARTMENT — AIR-COOLED
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DESCRIPTION PART NO.
L AN CONAENS T & vttt et 88-5129-3
2 Fan Motor (208-230V/60 HZ 0r 230V/50 HZ) . . . . .o oo e e e 76-2673-3
3 Ran Blade. . . ... 24-1611-3
I 1Y 89-3027-9
Miscellaneous — Brackets, Screws, etc.
B RAaN Shroud . ... e 606597-9
6  Fan Motor BracKet . . .. .. o e 30-0682-3
7  Fan Motor Mounting
A SO W o ot T 50-3358-9
D, LOCKWASHET. . .. e e T 55-4510-9
C. HEXNUL. . o T 54-2952-9
8 Fan Bracket Mounting
A, SCIEW . ot e 50-3238-9
B, LOCKWASHE. . . . e e T 55-4510-9
C. Flatwasher . ... T 55-7305-9
d. RUBbbEer WellnUt . . . ..o e T 54-2955-9
9 Screw, #10-24 X 50 . . .. T 52-0206-9
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T Refer to Cross Reference Guide
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11800P REFRIGERATION COMPARTMENT — WATER-COOLED

DESCRIPTION PART NO.
L RECEIVEI . o ot 76-2092-3
2 Water-cooled CONAENSEN . . ..ottt 000001508
3 Water Regulating Valve . ... ... ... e e 83-7212-3
4  Condenser Water Drain Female Wing Adapter . . .......... i 87-0608-3
ST LT 89-3027-9
Miscellaneous — Brackets, Screws, etc.

B RECEIVEI SHraP . . .ottt 600054-1
7 EIbow .50 MF X 375 MP T ..o e e 50-0224-9
8  SCrew, #10-24 X 50 . ... e e 52-0206-3
O WaASHET . . 55-7341-9
10 Base, Water Condenser/RECEIVET . . ... e e 606684-1

T Refer to Cross Reference Guide
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i1800P REFRIGERATION COMPARTMENT — REMOTE
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DESCRIPTION PART NO.
L RECEIVEI. . oo 76-2958-3
2 Magni-Check Valve . .. ... . t 83-7314-9
3 Check Valve . . . t 83-7315-9
4  Refrigeration Service Valve . . ... .. t 83-7316-9
a. Cap for Refrigeration Service Valve . . ... ... 56-5075-9
5 Harvest Pressure Regulating Solenoid (HPR) Valve
a. HPR Valve Including 208/230V 50/60 Hz Electrical Coil (Danfoss) . .............. .. ....... 000007034
b. HPR Valve 208/230V 50/60 Hz Coil Only Danfoss. . . . ...t 000005157
6 Liquid Line Solenoid (LLS) Valve
a. LLS Valve Including 208/230V 50/60 Hz Electrical Coil (Danfoss) . .. ......... .. ... .. ...... 000007026
b. LLS Valve 208/230V 50/60 Hz Coil Only Danfoss . ...........c. i 000005157
7  Harvest Pressure Regulating Valve (HPR) . ... ... T 83-6779-3
S I LT 89-3027-9
9 Coupling — Male, 5/8-18. . . . . . t 83-6034-3
10 Coupling — Male, 1-1/6-12 . . . . ..o e t 83-6035-3
Miscellaneous — Brackets, Screws, etc.
11 Coupling Mounting Flange for 5/8-18. . . . . ... ... 83-6005-3
12 Coupling Mounting Flange for 1-1/16-12 . . . . . ... . e e 83-6006-3
13 Receiver Mounting
A. BraCKet . . ... 600056-1
D, ST AD . . o 630721-4
C. SUpport BracKet .. ... e
. BaSE . o 606684-9
€. SCrew, #10-24 X .50 . . ..o t 52-0206-9

T Refer to Cross Reference Guide
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11800P PANELS

DESCRIPTION PART NO.
1 Left Side Panel
. LOUVEIEA. . . . e e 607178-1
D, NON-LOUVEIEA. . . .o e 607154-1
2 Right Side Panel
A, LOUVEIEA. . .. e 607179-1
D, NON-LOUVEIEA. . . .o e e 607154-1
3 TOP GOV . . ot e 607148-1
. BraCKet . . . e e e 606404-9
4 Front Panel Assembly . ... ..o e 000008780
5 FroNt TOP SUPPOI. . . oo e e 607147-1
Mounting Screw Left Side 8-32 X L. . . . ..o ot 50-0537-9
Mounting Screw Right Side 10-24 X.50 . . . .. .. 50-0509-9
6 Back Coupling Panel, Drain/Water Connection (CompressorBase) .. ..., 606590-9
Air-Cooled Back Panels
7 Back Panel with Electrical Connection Box, Air-cooled Models. . . ............. . i, 000008267
8 N 1= 40-4025-3
9 Air Baffle Assembly . . ... e 000007678
Water-Cooled & Remote Air-Cooled Back Panels
10 Back Panel with Electrical Connection BoX, . . .. ..o ot e 607244-9
11  Back Coupling Panel, Water-Cooled/Remote Connections . .. ....... ... .t 606682-3
12 Drain Fitling . . ..o e 87-0608-3
Miscellaneous — Brackets, Screws, etc.
13 BOttom DOOr Frame . . ... e 607146-9
a. Mounting Screw Left Side 8-32 X 1 PHIL . . . ... ..o 50-0537-9
b. Mounting Screw Right Side 10/24 x .50 PHIL. . .. ... . e e 52-0209-9
14  Left Corner Post - BacK . ... ... e 606599-3
15  LeftTop Channel . ... e e 606864-3
16  Right Corner POsSt - FrONt . . . . ... e 000008717
17  Right Top Channel . .. ... e e e e e e 000008716
18 Electrical Connection BOX COVET . . . ..ottt e e e 606729-9
19 Electrical Box on Rear of Ice Machine
A BOX o 606728-9
b. Terminal BIoCK 3 POle. . . ..o e e e 20-0614-3
C. Groundscrew #10-24 X 50 . . . ... e 52-0216-9
20  Front Panel SCrew . . ..o i e e 50-0535-3
21 Screw 12-16 X 1/2 Torx Head . . . . ... oo e 50-0534-3
22 Screwdriver Bit Front Panel Screws #440 TX15-H . ... e 58-0005-3
23 Screwdriver Bit Side Panels #440 TX25-H. . . . ... e 58-0004-3
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JC1895 Remote Condenser
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DESCRIPTION PART NO.
1 AN CONUENS T . oottt T 88-5062-9
2 Fan Motor (208-230V 50/60 Hz/L Ph) . .. ..o e e e T 76-2941-3
3 Fan Motor Run Capacitor (Emerson). . ... ... e 85-0458-3
4 Fan Blade. . . ... e e 24-1611-3
D RAN GUAI . . . e e 34-0064-3
6 RaAIN SHNGEr . . . 24-1505-3
7 Head Pressure CONtrol. . ... ... e e e 000002369
8  Fan Cycle Control . .. ... 000007580
9  Coupling — Male, 5/8-18. . . . ..o t 83-6034-3
10 Coupling — Male, 1-1/6-12 . . . . ..o t 83-6035-3
11 Female Line Set Coupling Kit (Sold as Finished Goods Sales Kit) . ........... ... .. ... .. ..... Sales K0129
Miscellaneous — Brackets, Screws, etc.
12 Coupling Mounting Flange (for 5/8-18) . .. ... ... e e e 83-6005-3
13 Coupling Mounting Flange (for 1-1/16-12) . . . . .. ...t e e e e e 83-6006-3
L4 TOP GOV . .t e e e e e Tt 601775-1
15 Panel — Side. . ..o 1t 601774-1
16 Panel — REar . ...t 1t 601773-1
17  Panel — FroNnt . ..o 1t 601772-1
18 Fan Motor Mounting Bracket . . .. ... ... 1t 601768-1
19 Electrical BOX COVEL. . . o\ttt e e e e e 1t 601776-1
20 Fan Motor Mounting Screw (5/16-18 X 5/8). . . . . .. .. T 50-3565-9
a. Fan Motor Mounting Flatwasher . . .. ... .. . . 1 55-7309-9
b. Fan Motor Mounting Lockwasher . . . ... ... . . . e 1 55-7313-9
c. Fan Motor Mounting HexXnut . . . . ... ... e 54-2975-9
21 Fan Guard Mounting Screw (1/4-20 X 5/8) . . . ... T 50-3345-9
a. Fan Guard Mounting Flatwasher . .......... .. . . e 1 55-7304-9
b. Fan Guard Mounting Lockwasher. . . ... . . . 1 55-4511-9
C. Fan Guard Mounting HexXnUt. . . ... ... e e e e 1 54-2952-9
22 Panel/Condenser Mounting Screw (#8 X 1/2). . . . ... Tt 51-2153-9
a. Panel/Condenser Mounting Lockwasher ... ........ ... .. . . . . . T 55-4459-9
23 SCrew (BL0-24 X 1/2) . .o oo e T 52-0206-9
24 Valve Cores (Used in lINESetS) . . ...t e 76-2684-3
25  Legs (NOt SNOWN) . . ... e e e 1t 601769-1
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